
S:\2013\2130550 Traverse City\REP\Rpt 2014 04 04 Final\WSRS Rep 20140404 FINAL.docx 

 

 

 

 

 

 

 

 

Water System Reliability Study 

City of Traverse City 

WSSN #MI0006640 

April 4, 2014 

2130550 

 
 



S:\2013\2130550 Traverse City\REP\Rpt 2014 04 04 Final\WSRS Rep 20140404 FINAL.docx  Page ii 

TABLE OF CONTENTS 

EXECUTIVE SUMMARY .................................................................................... iv 

I. INTRODUCTION .......................................................................................... 1 

II. WATER DEMANDS ...................................................................................... 2 

III. WATER SUPPLY SOURCE ............................................................................ 5 
[...]
percent of County population projections was used. Demands can then be projected assuming 

the same increase as the population increases. 

While demands are projected to increase over the next 20 years, we conservatively used the 

maximum to average demand ratio of 2.3 for all demand projections. Actual peak hour use is 

not metered and can vary significantly due to weather fluctuations and the commercial 

customers’ operations. Estimates were prepared based on data from similar communities. A 

peak hour system ratio of 4 was assumed for all projections. 

Demands were projected through Year 2034 in five-year increments based on water demands 

from potential future service areas. Projections are provided in Table 6 for the service 

population. 

III. WATER SUPPLY SOURCE 
The City of Traverse City provides water to its customers from a surface water supply.  The 

water source is Lake Michigan obtained from the East Arm of Grand Traverse Bay.  

The projected year 2014 maximum daily demand of 14.8 million gallons per day (mgd) 

represents approximately 74 percent of the firm design supply capacity of 20 mgd. Demands 

projected through Year 2034 (20 year projection) represent more than 80 percent of the current 

firm design supply capacity. The actual high service pumping capacity will be determined in 

2014 to better assess the needs for meeting future demands. 

Once the demand reaches 80 percent of the firm production capacity, the Michigan Department 

of Environmental Quality (MDEQ) typically recommends that plans for expansion be initiated. 

Long term demand projections through year 2034 indicate that maximum day demands would 

reach 80 percent of the firm capacity within the 5-year planning period. However, 

improvements are recommended to increase the firm pumping capacity and extend the 



 

Traverse City Water System Reliability Study  Page 6 

necessary time-frame to begin an evaluation to obtain additional source capacity. The City 

should continue to monitor water usage and complete the recommended transmission 

improvements. 

IV. WATER SYSTEM INFRASTRUCTURE 

A. Water Treatment Facilities 

Water plant operators oversee the water production from the source in the East Bay 

through treatment followed by pumping into the distribution system. The intake, Low 

Service Pump Station, and Water Treatment Plant (WTP) were constructed in 1965.  In 

the early 1970s a filter was added to increase plant rated capacity by 5 mgd.  Water 

treatment improvements conducted in the mid-1990s expanded the filter capacity to 20 

mgd with the addition of two filters, two flocculators and new low and high service 

pumps. 

1. Intake Facilities 

The City has a conventional intake crib in the East Arm of Grand Traverse Bay. The 

intake is a steel and wood crib approximately 15 feet in diameter and located offshore 

at a depth of approximately forty (40) feet. Raw water is pumped from a station 

onshore to the filtration plant, located about 400 yards west.  

In 1995, the City installed zebra mussel control at the intake. This control system has 

been in service during summer months to apply a sodium hypochlorite solution at the 

crib. However, redundancy is still lacking for the intake and crib.  

The intake is periodically inspected and cleaned, including most recently in 

November 2011. The intake is in excellent condition and provides a quality, low 

turbidity water supply. 



 

Traverse City Water System Reliability Study  Page 7 

 

2. Low Lift Pump Station 

The station located at the lakeshore receives water from the intake in a 36” diameter 

line. Valves allow water to be routed to either or both the north and south traveling 

screens and their associated clear wells. The City has recently refurbished the 

traveling screens to maintain suitable working condition. Each clear well has two 

vertical turbine pumps. The locations and capacities of the low service pump are 

provided in Table 7.  

The electrical gear and control panels are located above grade and are protected from 

flooding. Components to support the 1970s and 1990s expansion were added to the 

original electrical gear. In the event of loss of utility power, a manual transfer switch 

is available at the station to power the facility from the permanent standby generator 

at the water plant.  

3. Rapid Mix and Flocculation Basin  

Raw water entering the treatment plant may pass through two 24” diameter inline 

mechanical rapid mixers that are located in parallel. Alum is applied at the mixer. 

Downstream piping allows use with either flocculator but valve position in normal 

operation dedicates a mixer to a flocculation basin.  

Each of the two flocculation basins has a center inlet feed with mechanical 

flocculator in the center draft tube. The flocculators provide 27 minutes of detention 

time at their rated capacity of 19 mgd. The collector ring accepts the water to be 

applied to the filters. There is little accumulation of precipitated solids, so there are 



 

Traverse City Water System Reliability Study  Page 8 

no provisions for mechanical solids handling. Routine cleaning of the basins is 

performed. 

4. Filtration 

Three filter consoles are located on the filter operating level and offer insight on how 

the plant reached the current five filter capacity. The original console constructed in 

1964 serves Filters 1 and 2. Filter 3 is served by the console added in 1973 and Filter 

4 and 5 are served by the console added in 1993. Filter construction is unique as is 

each console. All filters consist of two bays configured for simultaneous normal 

operation and individual bay washing. 

Filters 1, 2 and 3 all have clay block and gravel for media support. The original 

Filters 1 and 2 have sand and anthracite and were constructed to provide an overall 

media depth of thirty (30) inches. Filter 3 was constructed with garnet, sand and 

anthracite for an overall media depth of approximately thirty (30) inches. The original 

media remains in service and the City periodically adds anthracite to restore the 

overall media depth. Each bay contains two straight rotating surface wash assemblies. 

The City is planning for gravel and media replacement in these three filters within the 

next five years. 

Filters 4 and 5 will be rehabilitated during the first quarter of 2014. All filters will 

have an underdrain. Four layers of gravel with an overall depth of nine (9) inches will 

provide media support rather than the IMS caps originally installed. The dual media 

will consist of eighteen (18) inches of sand and twelve (12) inches of anthracite. Each 

bay contains two “S” shaped rotating surface wash assemblies that will be raised to 

accommodate the modified gravel and media configuration. 



 

Traverse City Water System Reliability Study  Page 9 

Water production for each filter is monitored and controlled from a dedicated rate of 

flow controller with circular chart recorder in the Laboratory. Individual filter 

turbidity is monitored, and each filter console provides monitoring and control for 

washing of its associated filter(s).  

There is a redundant wash water supply system for filter washing. The design wash 

water rise rate of twenty-five (25) inches per minute is achieved using the controller 

in the filter consoles with the flow meter and rate of flow control valve located in the 

lower level of the WTP. The Wash Water Pump and pressure relief valve comprise 

the primary supply from the clear well beneath the Filters 1, 2 and 3. Finished water 

from the high service pump discharge is the secondary wash water supply. The Wash 

Water Pump operating point is 8,000 gpm at 40 feet TDH, providing suitable 

backpressure to operate successfully. The City periodically exercises the secondary 

supply. 

A surface wash pump provides suitable supply and pressure to rotate the pair of 

surface washers in each bay. The surface wash pump is rated for 225 gpm at 176’ 

TDH. There is not a redundant supply.  

Filter piping is located in the filter gallery in the lower level of the WTP. Each filter 

is served by a total of nine (9) valves; one modulating valve for filter rate control and 

eight (8) that are in either the open or closed position. Pneumatic valve actuators 

serve Filters 1, 2 and 3 and electric valve actuators serve Filters 4 and 5.  

All five filters have effluent rate of flow control valves that work in combination with 

the flow measuring device. Filters 1, 2 and 3 are paced based on the orifice plate flow 

measurement and Filters 4 and 5 are pace based on magnetic flow meter information. 



 

Traverse City Water System Reliability Study  Page 10 

The rate of flow control system at Filters 1, 2 and 3consisting of the flow control 

valves and flow measuring devices have reached the end of the reliable service per 

WTP personnel. Filter-to-waste capability is provided for Filters 4 and 5. There is no 

filter-to-waste currently available on Filters 1, 2 and 3.  

5. Clear Wells and Treated Water Reservoir 

Filtered water flows to clear wells located under Filters 1, 2 and 3. Water from the 

clear wells then exits the WTP, passes through yard piping where fluoride is applied, 

and then proceeds to the 1.5 million gallon treated water storage reservoir located 

behind the WTP. Although normally not in use, the plant personnel may also elect to 

apply chlorine near the fluoride application point. The concrete reservoir is located 

partially below grade. The reservoir is baffled to provide suitable contact time to 

achieve satisfactory disinfection. Water exiting the treated water storage reservoir 

returns to two clear wells located in the WTP; the high service pump suction well and 

the Huron Hills pump station suction well. 

6. High Service Pump Station 

The high service pump station is located within the WTP. Water returning from the 

treated water storage reservoir may be routed to either or both the east or west clear 

well below the high service pumps. The locations and capacity of the five high 

service pumps are provided in Table 8. The main electrical gear for the WTP and the 

control panels are located above grade in the high service pump room and are 

protected from flooding. Components to support the 1970s and 1990s expansion were 

added to the original electrical gear. A 750 kW permanent diesel driven standby 

generator is located at the water plant with an automatic transfer switch so that it is 

quickly available to power the facility upon loss of utility power.  



 

Traverse City Water System Reliability Study  Page 11 

There is a pressure release valve located in the high service pump room to vent any 

excessive pressure from the high service pump discharge lines back into the east 

finished water clear well. 

7. Huron Hills Booster Station 

The City recently completed upgrades to the Huron Hills booster station located at 

the west end of the WTP. Upgrades addressed pumping capacity, storage and control 

system activity. For the purpose of this report, the booster station is considered part 

of the distribution system, although located in the WTP.  

8. Supporting Systems 

a. Chemical Feed Systems 

1) Alum 

Alum is used as a coagulant. The alum system feeds an alum polymer blend 

that is applied at the inline mixers prior to the flocculation tanks. In early 

2014, the City replaced the three alum metering pumps and added a day 

tank scale. The bulk storage and day tank continue to serve the needs of the 

WTP. 

2) Fluoride 

The City completed a fluoride system upgrade in 2013. Fluoride is applied 

prior to the treated water storage reservoir.  

3) Chlorine 

In 2012, the City completed a chlorine system upgrade. The sodium 

hypochlorite feed system consists of a pair of bulk storage tanks, two 



 

Traverse City Water System Reliability Study  Page 12 

transfer pumps, a day tank with scale, and three chemical metering pumps. 

All components are in excellent condition.  

The City adds sodium hexametaphosphate to all the chlorine carrier water 

to prevent calcification. The sodium hexametaphosphate system consists of 

a batch tank and chemical metering pump located in the chlorine room.  

b. Piping 

The majority of the 8-inch and larger diameter piping throughout the WTP is 

steel. The smaller diameter piping is ductile iron.   

Plant dehumidifiers keep the lower pipe gallery dry year round. The majority of 

the piping and protective coatings appear to be in good condition. The Filter 1 

piping, from the 1960s, does have corrosion at the filter wall penetrations. 

c. Plant Compressed Air System 

The WTP maintains a compressed air system to provide air to the valve 

pneumatic actuators and a large number of bubbler systems used throughout the 

plant for level indication. The City recently replaced one of the compressors 

(2012), the air receiver/air drier (2013), and supporting components to maintain 

system reliability. Replacement of the original remaining compressor is 

anticipated within the next three years. 

d. Lagoons 

There are two lagoons with the associated control facilities that accept filtered 

wash water and flocculation tank drain water. The two lagoons are located behind 

the WTP. Water exiting the two lagoons returns to the WTP where a sump and 

associated pumps in the lower level are used to convey water to the bay. The two 



 

Traverse City Water System Reliability Study  Page 13 

sump pumps are part of the original plant construction in the 1960s and are 

becoming less reliable.  

9. Plant Metering and Controls 

The WTP currently has no facility wide monitoring and control system. Further, 

portions of the plant control system are only capable of manual operation and are not 

monitored through the WTP Main Control Panel (MCP) located in the laboratory. 

The plant monitoring and control system has been expanded and upgraded several 

times since the original plant construction. Most recently, a laboratory computer was 

added to expand limited monitoring and control. The City is planning to undertake a 

program to establish a comprehensive Supervisory Control and Data Acquisition 

(SCADA) system providing the operator improved monitoring and control of the 

WTP and distribution system. The intent of the SCADA system is to replace the 

functions currently available at the existing main control panel and laboratory 

computer, plus expand the functionality. It is anticipated that the expanded functions 

will be achieved by adding the following: 

 Radio communication with two distribution facilities (Wayne Hill and Barlow) 

 Low Service Pump Station to WTP fiber optic link 

 Filter Console monitoring 

 Chemical system monitoring 

In addition to providing a SCADA system, there are key elements to the water 

treatment system plant operation that are reaching the end of their useful life. For 

example, the raw water flow meter and two finish water flow meters are from the 

original construction and are no longer serviceable. Reliable operation of these 



 

Traverse City Water System Reliability Study  Page 14 

devices is no longer guaranteed. Implementation of a SCADA system and meter 

replacement is recommended to assure water plant reliability in the near term. 

10. Capacity  

The design capacity of the inline mixers and flocculators is 19 mgd, and the filter 

capacity is 20 mgd. The City is uncertain of the high service and low service pump 

capacities and plans to complete testing of each in 2014. The WTP rated capacity will 

be based on the lowest capacity of these elements. That said, there are recommended 

water main projects in this report that will improve the high service pumping 

capacity. 

B. Storage Facilities 

In the entire distribution system (the City and 3 Townships supplied daily), there are five 

storage tanks plus a ground storage reservoir and clear wells at the treatment plant. The 